Ko
UHHLER

Turbo Muffler

Hﬂ?&'" B =

<Bm&ESF 31029-AN014>
oBA—-R7Z34

Super Turbo Muffler

HKS

Pursuing the Ultimate in Engine Performance and Efficiency.
HKS Company Limited.

®

EGR&ndE E65400-N22510-00
2025%F9R 1A &7
VerNo.2-1.0A



SV LA

ZOEL, MR ABE W EITWEEE RICHY R E D
X NWET,

* Z OBl HE TR 2 A DBk & BB EICEAE T D RO

EEFEPFELIEH L THY 7, L<IBRHAILRS T,
ELSBFENSIZE0,

*ARFIL, WOTHIYH L THDHD L) ICHNICRUNIRE

LTLTEany,

3 <L

(1)

(2)

(3)
(4)

R—
CERORICATEHEACEELN - - - m - - — o m - - - 3~8
OB RDMAMEE - - - - - ----------------- 3
OEETHEMEERAMH - - - - - - - - - - - - - - - - - 4
BRICDNTOTHE -~ - -~ -~~~ — -~~~ - - 9
@< TS5 —FHRIHECONT ~——————— - ==~~~ - 10
BRAE - - - - - ---------o--o-o oo 11
A - - - - - - - - - - - - - - - 12~18

- 1/18 - 31029-AN014



IXCHITHERB LTSIV,

K’ COHAETERY R FORRG. HERETERSATVEYT, FECPTAEGHAHLHBEEE.
BEETORFEEETITEH LS,

*EBRNFE LY, EERICEELGAZMA D EEFTRTHI LN OHEDREIC
BAGENBHBYFIDTIEEL T LS,

*EHERFIRIZ 12~18R—VIZENENEHLTHY FT,

BREMEOHEMR) X b

=/NNRLELGTE

OF—tfE/ (7

HHA L F 12mm

OfF /1T &

Hh L F 14mm

O /1T &

OA(RIS5— A

OARITS5— k&

O+ —%<—/JL (300X100)

OA R4 vk (¢ 68)

OU T HRvEk (¢ 60)

OEE{tFvk (M10 P=1.25)

OARJLE (M10 P=1.5 L=25)

O vk (M10 P=1.5)

O7L—>7vi4 (M10)

—
(o)

ORTY25 Ty 4 (M10)

OARJLE (M8 P=1.25 L=15)

O7L—>Tvi+ (M8)

ORT) Ty 4 (M8)

O754 vk

O ER#kERBAE

OfREESE

OXTvyh—

- 2/18 -

31029-AN014



(HTEADRNIC T BEed<f=S0
WY BHA SN,

HmDERE mE
RZ34 Super Turbo Muffler

\_FE—PRE/S (T

ARJLE (M10 P1.5 L25)
TL—rIviy

YOG HRyk
(¢ 60)

/ / FL—rTviw
ATV T Tvw

Fvk (M10)

-— MIES/N—RT—

E-dM 1T A

RJLE (M10 P1.5 L25)
TL—rIviv

AMURIS— k&

FES/N—RT— '

SN TL—v T
N RFULTTvsv
Fk (M10)

N, AMUIYIS—H

' \srur
TL—rIviw (M8) N
RIYT Ty (M8) X

RILE (M8 P1.25 L15)

31029-AN014



—i

LY BEEAH ES 0,

EREAAEEBE & Rtk

O = W =¥ T FLT4 ZNISMO
O &% W # = : 5BA-Rz34
O % X : 2023/8~
LEEOEAERIL. 20255 sAREDIERTI
( %%ﬁ@il’ﬁﬁé‘(:@bibf(i\%*i?l'\—l_\/f—ﬁif.fﬁé?&(f:“éb\o )
https://www. hks—power. co. jp/product/exhaust/index. html
Ox > o v & K : VRIODDTT
O & An £ R : Super Turbo Muffler
O% & & 5 : 31029-AN014
[

A
MHEEFEHEREF R T : JQR60255080
VR30t
* EREEERERTRICOVNTIX, /13— yb LTSN TOVET,
X<t JQR  https://www. jgr. jp/

O HREREOBEBED: £ 125 mm (FMETZOD RA/N—)
B S (BR4L)

O HREEROHFIED: 1 128 mm ( HEE /NS TE )
B _E S (BR4L)

* REGERICLIREM ESOELIHYFEE A

OAREGIFERELZEMERLTREICONT, BXIRBENEDD YT —FHIERFIE] I2&D
SREIMES (Mk=X4tt JOR) DEEREZIT. PBIESNTWVET,
ARERIZIE, A AR TT—REKICHREFERERT I L— EBABBITHANGTWAEEIC K YEST I
LNTWETY,
Fl. BROMI., REFZTO ERIADOAENELZYFETS,

- 4/18 - 31029-AN014



[ZEIC AN =6I1Z]
«Z‘#BEJT < Tié L\o

@4t D TEREREAZE ] C(E. HET=OMDARKADBEECUME~ADIEELRAICHEARR ST
RECEENWEELCEHIZ, FoTWVEEEFWEEEZRLTVEY,
ZTORTEREEDEREIRDELSICHE>TVWET, ABRELCERBRLTH L, AXZERHH
{rEEly,

FERDT— BB (FRLREE)

chﬁgzt. CORTEERLTELIRVET D&, RUFLIFEGES S A8
= N HBHE.

C I CHORTEERL TR ERBEVET S L. ADBEEZRSAIREEND
LB | 258, THEMMBEORET ZTRENHLBE.

. CORFERELTESLRRNET 5L . ABRORKOUEERE
PBFELY | cann-ry. smes snasrUunmcs sl g oREL EONE
ERLET.

- 5/18 - 31029-AN014



AEE

OEHENT IS —DRIMIIAEEK., RIENDB--EHBHHEEMHKIH T, EMD
BEEZXTEBRIVTOINERBREGHEETT .. EFNOEEERNERT
B EEFKORBOMREENH > TRIKRTY .

—BRibFEPREL

>
T

@I UETA RV LEFEE, KBOREZTHEHRHTRIZED
—BIERFEPEDREADHY T,
BITOUEFEELTILESEL,

OHK[ARICEBEFTLHAIMNEFNTUVET, MOU-EEPLIEDOHL
ETIVOVEEMLEITDE, —BRIERRDPEDOREAHY FT .
BYITUOUEFIELTLEEL,

BEEEIZEFELTLLESL,

OYIS—DF—NA T B FEBLHHAARNRMENET, FEEL
FEERCEORBCANNE Y BIZHROR Y FESVTIV SV ER
ML % & —BIERFEPEORRAHY ET .
BFTUSUERELTIESL,

AREICHEBLTESL,

fEnd & KT

OILFXY—RIMIZAR—ILEF, il /N\N—2—[IBFICERICHE > TIVTHE
BERRIEDEZENLHY £,

O P UNFHNNTWAEHINWII VD VEFLELEEREFIIFY—X Y
ZHR—ILF, TFXFYV—XbRA T il I ITS—[EERICHE>TVET,
BICERmDT—ILAAL TOBMAEIEBEDHIEH L TLTHALT LD
T, KE2FTLESLY,
find L REDEERNHY FT,

OB FHICIKFITEEL TS LS, FLbSVIMAYMELHLANT S
EE KBBT IS TITNn L EEITRYBHEYTEIENHY F
¥, FE, HEYHRICEBARICRZEDF T S,

- 6/18 - 31029-AN014




T

OIFV—RXIZR—ILFREITHAINPTL—FEERFT ERKDB
ThHYFT,

OBUDI IS —EEBITHEHIDENBRESN, BEFEDMHREISA LT
B ERNBHYET, TL—FEREEXBICLT. BHEOH BB ZHR
LThio, REICEHZRL TS,

OEHENETEFRDOMMIIELVEEWVWELTE., BEBEOFERARKTE LH
[AADHAERD THEHENSLELEY., HENERELTANSHI L
AHYET, COEIBHEIXECNICHRFEECEBRAICTHA WL
S, ERREOHRENAEADN TV EE, BHOEMITTIBL TS,
BREMET DEHI[ATANERDOTIHLEEICINTRKDERNH D &
RIFFC, BEAREETTERENTEoNDENHBYFET,

OEHENRELEBHIFSIAN—DEEREETYT ., EHRARERILZEM
EREHLEZEINEG I ATRERARTY ., BEORBRELEXYERR
BROEHAMMIBLE, BIEELTLESY,

OV IS —RMIBBEORTERNSVDTHLLTF-BBENTFTRER
RETHEXTHERIKRTT,
LYBEBEEFRERY I EFERALT, REICERLTIESY,
2KV 7 M Z8BHLET,
PLERTAL—COry X 2FERATHIEERIBT VDY LS VI (S F,
REAZ VR ZHALTREITHERLTLESLY,

BEHC Yy VX TOERERBKREDTHRMICEIEDH LY,

O I —RBIHMN =B RFICHT T IEELCENTIS—ZFThH D
XATWLWBEENSZLDT, 1BTEXRISHERIRTT,
22 ETHT2TLESLY,

OHRBEFRDEMRIFIBAVNDTHDIERBELET, BT . FATHLHERLT
KEEW, FORGZEHCEOHICTEFADFRZERALTLESLY,

- 7/18 - 31029-AN014




>
T
O

OHFRBEROIMRAIXHEUTHRIL EOFT Y FAPEIHITK NI ENHY FT,

RATL—REDEEHEERZERAL, EELIEZFERAL TEEDLL

ERZIToTLESLY,
BICFOREREHCEOICEXRAOFREZBFRAL T LS,

NEE

QOBUDT IS —[FMALZEREL T, BESNEMHZERAL. BREXR
HRNREBEEDL LITHESATVEIT N, BEHEOFERFHNEE
CBRELTADNHSZENHBYFEY, T, BFELHEML. HBLT
TABHBLCELHYET, WIThELBRARINDOFREREBYFEIT DT
THITEFELTLESLY,

OBHDT IS —IFEHESA—N—HMEDHMEZEL T, TOROIH %
R|ITHHEMTY ., MEZNLEYAEORAMIITZITO LEEZTHD L
RIRF[CIREERICOBAY T, BRITITHHENTLEEL,

O LEMIEY TS —2RETDHERIE. ¥I75—(F, HELHETFES
DELTHESTRELTLESLD., RLWFEFILTHTTRET D L4E
NTEEKTY,

OEFHENHIMMEIBRICHEYEFT, MNELEORZIPTVIONEL
STV EFMLEFFE, FEEFLERICEFECEET S EXKD
BRNHYFET . BTEBEOTICTRAPLTVILDONGN EZHEL
THLFEE, BELT LS,

- 8/18 - 31029-AN014




CEAORICBTBEHREEL,
(2) WA (ZDLNTHEHBH

O_NHERIZ, BEIXRBALESTEHIERELEMORLEEFIOR (BEHILLEE) - F31E£ (L
WE, ZEREDHDHR, BEEDHITAEDHFRBHLUEERE) (COWNWTIAR—VIZETIEMICERE
SNRIC, RERFEZFOFNFHEZIEI—VUBLESLHY FTHA,

OLNLLEDEMIC, CORMBUVATLUNDHMBEBLREZT LERE. ZEFFTEDDL
N-HREEREL, HEFBFOFHRENDELLDIGEENHYFIOT, FHIEZOHRRZIH
AT OMFHAEFEHLZmA LS,

O_DHAZIF., REHICETIBHERESA —N—HEBRLEORBZEZRARELIZLDTHY.
TDOMOREFZIToEEIE. TOESHEERHTIDOTEHY FTEA.

O_NERIIBARAENTOFERAZBEMIZERT SN DTY, BATIHERALGEWLTLIEZEL,
@ This product is designed for use in Japan only.
@It must not used in any other country.

OLEHCAANTEEZEOHN. CORBRUNBROESIHEAOZOEMADICE LK,
ZOMDTERIZL >TRIFDNEBEIZONTIE. BitiE—Y). ZOEEEANELADTHS
MLBHTTELEEL,

O_NEMRVFREMIE. ARD=-HFELGEET LI ENHBYFT,

O_NHEMI. WEBHHEITEET DIDTREHY FEA. REBHEICEFEIT IETILEFTTE
OONT-BERFEFNBTHEEZ L TREAKBRICTHERACESL, BL. TDHE. BHENES
FTHRCENHBYFLTHHAE—Y., TOEEZREVFLEADT, HoMLHITTELLESL,

QO ETICEY, —HMERZRVCELIRBEEAST THEEZRT-MEZN L-BHEEZETISI L
ATEEEA,

TI5—DEE

MUHDTIS—(IBENLTHIYE. BRUTE. Bh-THAK - EEH2HERAL:-55ER
XI75—TY, HEBNIOBEIERE, TP VHICRELENEI VSV LARVREZE
BLET, £, RORIIS—IIHYNBLEREMESORMBEICEL THLHBEDREEIC
FYRMLTWET,

IXY—RAMIZHR—ILFOTIS—DOXBITIAE, REOB--HEEE
chﬁggt_ BIHET, EMOBBE 22T HEREINTIRNE/BRAEEETT,

= H | 00T ENMELT S EBRBEONEOTEENHYRBIRTT .,
SRR EMOBBTEZICCERECESL,

- 9/18 - 31029-AN014



CERAORICRY B < FZE LY,
Y7 T—FHIERALH EICDT

OAH ML, FRAMBEDHEREEZZT. AEICREHSNBECEREICELEBSNB ST,

CERICRLTHERFFOFREE., —VIREHYFEA,

OMtREFERFRTEITRIZRLTHYFES .

~on

MREEHEAFRRIIL—MIE

AUV TAIICEAF TN THNET,

*HBEALTOBEVNEDLEIF SELITORFEEICSENLLET .

- 10/18 - 31029-AN014



ZHEARADHIZRT BHEALEEY,

(ERTTE

BEIZEFELWEELEDHIZBRTESFY S,

O TIS—RRELWMERGEETY . XERDUHRERMEGONIGEICTEOMIREML TS,
OFERDMEIC, LOAICESHN LOREMICHEZET7A4 R U TEELEHLFEEN, HERENE
TPrEFLEFERORETIOVVIIL—LDOBERF. fEEMAHET I LABY FT,

@MDY IS —ERETHLUSYEARE SN, BHEOUEAR LT
&EEZ% BoLABYES., IL—FBEESECLT. BHEOHBENERSD
= LTAD., REITBELTESL,

OIENVPEIDEZNEM TORECLCKHEFE T TS LS, HEETOPERORERIZGEYET,

O LA—F O —Fy FETEOEHRGCAZOERATEIHAOMAYBNEZELIETLEIDNT
HoMLOITERENET,

O B> EHENMERET IS AIEHERFISCEDEMABRRLTENEMRIC
SIS,

- 11/18 - 31029-AN014



(4) $A{+A %

EZLI:
=

GE L

=3 - X5

[() ZEADHIZ] Z2+72ICEBEL-S5A T, EfELTLEEIL,
EZERICLT BTA L FZELY,

FSFEL

OEXDAICHBELRADESZERIALAT . RADMERFHEEFRT
TL—h T TRERRSFZELY,

OHMERTIS—DWMNLERFIEHEA—H—DEXRFIEBYERL TS,

OMEMEBHABRERFIENERDIGEEAHYET . TDHE L. REICEE
HNE-EEFIEZIGRAT, BRELTHLMEFRL TS,

OHRZRBMRUVEBRDRIZ. FELEY, RWNVEERZ 5 R BN TEEL,
EEFERTHIARBNOBEDCRRAICGLIEAHYFETDTIEELE
LY,

O@JOUAT  ITHFJ—RAMYZR—ILF, fiEEZMIERALUNADLEDE
RBLTVDEGEE . B OTIS—LOEEE T ERDEAELIRE SN,
BEEDMHREARLL BRICE S TRIVOUVEDHIBICDENEIENDH
YET BRI, RFETEFICTHHRDSIZA T, ELLEELLESLY,

*EXBDAA~

SR

NEE

ONNLIMEY IS —ZRETDHE. XI5 —[ETEHEFTELLHE
LTHREZTRELTVELCKS. BERICTHEEEWVET,
ROWFEFILTHATTRETHEENTRIRTY,

FFALD

EENMRTLELRL, RERGBAERIL T EERICTRAS LS,

* EEDRICHT T

D RIRZEL TS,

OHENTI5—HmY TFITAIN-—XT—IZEN, VUGB EDLEAELTLWEEE, MERD
HaicRBL TS,

- 12/18 - 31029-AN014




fR1HEZEFE SRR (T EPIOBETIEA &I CKEC E &L,
Xt OFE & (4 B IS A — ) — IEREE R OB,
s pp | 7RI ARG ERN LELTI RS,
A EE L | g mANE E AL, BRICAREN RS EMYRLT S,
= SHEANE S TULWV-IEE., ETPICHANI G EERGBHROBERICAY £,

j__sﬁﬁ L\ Q@AY FOBFERAIZLAEWLWTLEZL,
Ui OFRY TITRIN—XT—IFMERZFERALTLLIESL,
1.T#E/NAT . 75— DESN L]
(MMEDFB/INAT AR ITS—ZFHHEA—D—DEEFIEEIZHE>TERI LTS,
2. [TI27LoovLXTHBE Y /N\—RRADEENIE ]

MR —EL—ILZEYIYHL. RIOEETHEE Y /N\—RRITEZ{FFDEIIZERF T
EEHMEBEITO>TLIEELY,

BFELY | H—EL—LEBYRTREGIETHENREEREL, BilEETo TSN,

H—F— )LARY{T T ERE

1. TI7Lo v LT REBE Y N\—R AN —FS —)LEN T ITE

A =} COFIEZRAEHMAFERAR. TIZLUIVILETHBEE Y N—RZAMN
/LS RIT—DRIZKYBEETEEETNAHYET,

QY —FEL—ILEMITES RATULAEDHEERRZE 006~ P 1LOEE)ETH—EL—ILE
#oTLIEELY,

O_DFIEZRHLEMFERR. TI7L IvIILETHIBEE Y/ —RXIC

. BEAT T = —FED—ILARIDN., TI7LY vl X7 HEEY HA—F

N\FE AN ITS—DRIZEYHIBTEEThABYES,

O —EL—IILEHEFTHEHIFICHFTIELE, TIFLUIVILET
B HN—RADIEOMIR T DB TN HYFET,

- 13/18 - 31029-AN014



Q) EHMEERDMBE LY N—RRAFMERBESNTNSN—RRTS7IMANT, EREA
HEEICEE LTS,

2. BHMBEBEOT I7LUUYILETHBEE Y /N—RR

INE

=z
(=]
P45

FI7LOINYIILX T B YN\—RREZEICETELLGZLNE, TI7LY
NI T B YN—RADRSA T ITOTTIS—(THEAL . BEE®
BRI 5 ETNIHYET,

- 14/18 - 31029-AN014



3. [EVAPF+ =X AMEZIE]
(D BRBEA I ITFZ—EEVAPT Y RAD )T I AM—EHWNERAHYET . (K.31LER)
K. 4ADFRTEHETHED Y —E S —ILZBR{TIT, BENIEBAEITHoTL I,

BEELY | ¥—E - EBYMIIMEETOHENEEEL, BIEETo TS,

HlAaE—-
HRBEA I TFT—
DT 50 RERIEER
EVAP v =X#%

3. MR BEALTITS5—E EVAP Tv=RAN A EREZ

H—F— )LBEfTITEEH

4 EVAP = 28N H—E—)LRE TR 5. H—EL—ILREFIHED EVAP Fr=2%

“® COMIEZB5LHGFERAR. EVAP X v XRANTITIS—DEIZ LY
=] IR L. EVAP X v Z X S AD AR T AARE L RBERAKICEND
BThhrHYET,

T

JAN

- 15/18 - 31029-AN014



4. [EE—BR/ A T DA ]
() #IEMEER ISV DEE—FMNATOFIRIEGED IS FNENDREIZH RN ¢ 68)%
A BEEAFEFYRMI0) TR ERfT IF L TLEELY,

5 [/ A TED R

MEZFENATHEEZEROMEICEDLE. RYTITRAIVIISFRITHMIEDI/N—RT—%[EHT
<FZ&ELY,

Q) B _FRBNATEDRIA IV EE—RRNATORABGR IS ORIV T HR Ty
(P 60)ZEHEH ., (FBDARILMMI0 L2B)IAFAFBDTL—2 T v +(M10)Z ANBTEIASEL ., X
BINSHBDTL—2rTvvM10), RTY2 T Tvw(M10), Fy~M10)D IE TEATF 1F TR
fFHFLTLEESLY,

6. [ ZFf/ A T ED R

MEZDENATEZERDOUBIZELE. RYTITRIZVIISFRICHIEDS/N—RT—%IEHT
<FEELY,

Q) B _FHENATEDRIA ISV EE—FENATORAER IS DREIZIVT TRy
M@ 60)&HA, FRDAIL MO L2D)IHBDTL—r v+ N0 ZANBHRIASEL . RKxt
BIMSRBEDTL—2792vM10), TV Ty w(M10), F-vbM10)D JIE TEU 1+ TR #H
fFFLTLEELY,

1. [BARI75—D T

MBEAMRIZ—FERDOEAEIZEHLET.RYTIFRIZVII7FRICHIES/N—RT—%(EHT
{TFEELY,

QDBEAMURIST—DEIAISVCEE_RBTIT—HEDEHAISVCOREIZ) T H R Yk
(P 60)FIEH . HEBDARILEMI0 L2D)IZFHBEDTL—2Tvd v (M10)E ANFEIASEL .
R EIMSFRDTL—2TvwM10), TS Ty w(M10), 7y M10)DIETERAT T
EEAIF LTSS,

QRVEA I IF—DLEIAABDORILEMIAFEBDR T T I v v(M8). TL—r Ty +(M8)
DIBIZAN ., T b REFTFLTTESLY,

8. TEAM U< I7S5—D AT

MEARIZ—FERDOMEICEHLETC. RYTITRIZYIISICHIESN—RT—%1EHT
{TEELY,

QDEAMURIZ—DRIAIIVOEEZFRBIRIT—EDER A ISV DRICUDTH R vk
(P 60)FIEH . HEBDARILFMI0 L2D)IZFHBEDTL—2Tviv(M10)E ANFTEIADSEL .
RN SFRDTL—2T v wM10), TS Ty w(M10), 7y EM10)D IETERAT T
EEIF LTSS,

RVEAITI5—DLEIAABDORILEM)IZAFBEDR TV T Ty v(M8). TL—r Ty +(M8)
DIBIZAN ., T b REFTFLTTESLY,

9. [&KRD AT
MBI ATPOIT7—DHMEMR. BEEDK. VJARAU /N ZOMDEDHREDVIT IR
BUISUOBDARTyEDT NEFERL . RFE FLTHo=RILbEFyhE BENEDRIA
MBIBIZIETE RV THET T T,
[ @HFRLY MO T= 29 ~ 34 Nem (T= 3.0 ~ 3.5 kgf-m) ]
M8 T=19 ~ 24 Nem (T= 2. o ~ 2.5 kef-m)
EEftEFw b T= 52.5 N-m (T= 5.4 kef-m)

X EE MY THEATDE) VDTAR Y MEIERT 516, BERATEZFEA,

- 16/18 - 31029-AN014



DT—ILIATENVNDEEBRZ. 2V 750X (1TmmBR) ZHERL TSN, FEENH-T-
5 RSO LELTLEESW, VI TISVARRERET HEEENH Y., HIE/\/
DIGERTHRITHZENHYET,
BB AL I ITF—EEVAPT Y Z R APEVAPF v — R A IEGESN TS TR—RED V) TSV R%E
L TLIZEW, JUT S A25mmEK B D E A HHIGE . TDBEMIFHRED Y —EL—ILE
BRI CGEBIBE 1T TSN,

BPEAELY | Y—FEL—LERYRTEIBMETOENERE L. BIEEToTIREEL,
sx | COFIEERSEBAFHMAE. EVAPE v X2 PR—ZAMNT TS5— DRI &Y
=B | AL, MRS RMNRE LBREERAKICBNIBEEASNHYET.

10. TEERREDHEER

WEFROARBATETR. BEYIS—ZFTRIVYEBD VTSV AR LTS,
QTP ZEIRBLTEEHL, $92500EERICLTEIIUUNLDHREN ., HEHDETZERIEL

TL=ZEby,
QR EEZLTHE.

£FI00hbDHFERIN. FERDEFTERIRL TS,

@ODO~QDIERIZRELAHO-15E . RAMNLEBZEZPYLEL TS,

- 17/18 - 31029-AN014



RZ34 Super Turbo Muffler #H{[X

(S? H 2k (¢68)

\ %_q:'laaﬁ/\o’fj

o ALk (M10 P15 L25)
] TL—rIvixr

YOG H ARk
(¢ 60)

>
MESN—RT—
/ /1
\ TL—rIyiw
' RTYLGT Dvx
) ’ d“yh(Mw)J ad
E-msATE < B #E3 25—

\ o (T &

AMRIS— K < Voo
( (‘3 ® ARILE (M10 P1.5 L25)
WIES/\—27— ('@V TLm Iy
”% YL H Rk (660)
\ /\’—~ / SN0 TL—r T
A s \\ b A2y Ay 2
« Fvh (M10)

A | VoV
: '\: \ AURIFT—E
NSt =0 q

N

\ TL—2Tvi v (M8) N
RFNTIy (M8) Oy

ARILE (M8 P1.25 L15)

WIESN—RT—

UETlH~7 7 —nEENTTLE LT,
BE. ABRGSBEEZ C—HtW K E ZETRERF A7 Z2HRLALLET L,
- 18/18 - 31029-AN014



A&t TyF-4—IX
T418-0192 FHEEE L =mdbiIL7181
https://www.hks—power.co.jp/

(BEMES, &BH) - WTyvF-7— IR



HKS Exhaust System
User & Installation Manual

HKIS

<31029-ANOT4>

<E65400-N22510-00>
20250901,
VerNo2-1.0A



Confirm Before Installation

Part Number
Name of Product :
Application

This product is only compatible with the stock catalytic converter .

: 31029-ANO14

Super Turbo Muffler

: NISSAN FAIRLADY Z NISMO (2024~)

* Please make sure that the kit has all the provided parts listed below.

% Be careful when handling this product; avoid dropping or giving it excessive impact.
Otherwise, it may result in product damage or improper installation.

Parts List / Hardware QarT. Parts List / Hardware QT.

@ | #1 Mid Pipe 1 @ | Washer Nut (M10) 4
@ | #2 Mid Pipe Right 1 Bolt (M8 P1.25 L15) 2
@ | #2 Mid Pipe Left 1 @ | Flat Washer (M8) 2
@ | Main Muffler Right 1 Spring Washer (M8) 2
® | Main Muffler Left 1 @ | Heat shield (300X100) 1
® | Gasket (¢68) 2 Sticker 1
@ | Ring Gasket (¢60) 4 Manual 1
Bracket 1

@ | Bolt (M10 P1.51L25)

Nut (M10 P1.5) 8

@ | Flat Washer (M10) 16

@ | Spring Washer (M10) 8

- 1/10 - 31029-ANO14



Part Number - 31029-AN0O14
Name of Product : Super Turbo Muffler
Application : NISSAN FAIRLADY Z NISMO (2024~)

@) -~— Gasket( ¢ 68)
\:‘B % —— Washer Nut

P
\.';‘\“ (M10 P1.25)

\ #1 Mid Pipe

Bolt (M10 P1.5 L25)
. Flat Washer

A5 @*}y///
Stock Rubber Stay R
g /
\ .Flat Washer
9 ’ " (MS1F3’)Ing Wahser

L,‘ <— Stock Rubber Stay

\ #2 Mid Pipe Right

\

Ring Gasket
(¢ 60)

#2 Mid Pipe Left

Main Muffler Left % $‘
\ & DS 2 Bolt (M10 P15 L25)
f\ ¥ Flat Washer
Stock Rubber Sta q (b
g ?‘* T Ring Gasket( 60)
-"\‘ Flat Washer
\ Spring Washer
Nut (M10)

2R
\ Main Muffler Right

& \ \Bracket Ee
Flat Washer (M8) N
Spring Washer(M8) AN

Bolt (M8 P1.25 L15)

Stock Rubber Stay

- 2/10 - 31029-ANO14



Thank you for purchasing HKS exhaust system. Please read this User & Installation Manual thoroughly before
using this product so that you will understand and use product correctly. Please confirm that the contents
are correct before installation on the vehicle.

Foreword

-Replacing exhaust systems entails dangerous work that only mechanics with specialized training should
perform in an automobile service shop with adequate facilities. For untrained customers to install an
unfamiliar product could be dangerous as it could result in injury and/or severe burns. Please request a
specialist service shop to do the installation.

-Do not perform any illegal modifications on this product, such as cutting the pipe and/or removing the
internal components of the muffler.

-Our company shall not bear any responsibility should you, the customer, or a third-party cause a breakdown
of the product and its auxiliary product through modification or disassembly, or for damages caused by
problems resulting from its misuse.

-This product and its parts may be revised without warning to the customer.

-Due to regulations, it is not legal to drive any vehicle with the catalytic converter or any other emission
device removed or modified (Unless specified by local regulations).

Product Precautions

-When the engine is turned on or immediately after it is stopped, the exhaust manifold, exhaust pipe, catalyst
and muffler are extremely hot. Be extra careful not to touch the section that exits the rear of the vehicle.
You may suffer burns if you touch this or any section of the exhaust system. Please note that when you
load or unload items from the trunk, your clothing could burn or melt if it touches the tail pipe.

Please take caution around the surroundings when you stop or park the car.

-Oil or brake fluid split on the exhaust manifold could burst into flames.

-Exhaust gases contain toxic substances. There is always a danger of carbon monoxide poisoning if you
continue to work in a poorly ventilated garage or warehouse with the engine running. Always turn off
the engine and check for adequate ventilation before working in an enclosed space. Be especially careful
when pets and children are near the installation site. Take note of wind direction when running a vehicle
near people.

-This aftermarket exhaust improves exhaust efficiency and enhances the performance characteristics of
the vehicle. Make certain that the brakes have been serviced completely and verify the brake performance
and safety check all under carriage components.

-This exhaust system is designed to have a safe clearance from the road surface with the vehicle at standard
(stock) height. Therefore, if the vehicle is modified and body height is lowered to an extremely low level,
the muffler could become damaged or may damage other objects when it comes in contact with the road
surface or protruding objects. Please do not lower the height of the vehicle to extreme levels because
exhaust gas could leak from a damaged exhaust system.

-Even if parts in the emission system are used correctly, there is the possibility of deteriorating sound muffling
performance from toxic substances in the exhaust gases or corrosion causing holes in the product depending

on the usage of the automobile. If this is the case, please consult promptly with your dealer or service shop.
If the product had lost its original capabilities, please have it exchanged with the same product.
If corrosion is left untended, this could cause fire from leakage of exhaust gas under the lower part of the
chassis. Moreover, the driver could be fined for driving a poorly maintained vehicle.

-It is the legal responsibility of the driver to safely upkeep his/her car. Periodic inspection and service is
essential for safety and to prevent pollution. Be certain that routine inspections are made as well as periodic
inspections and parts replacement if necessary.

- 3/10 - 31029-ANO14



-While the product of our company uses carefully selected materials, and the product is manufactured under
strict quality control standards in consideration of durability, the product could corrode and develop holes at
an unexpectedly early stage if the vehicle is driven under adverse conditions. Moreover, the product could be
hit by small rock and other road debris that may damage or cause holes in the product. Please be very
careful because this could cause leakage of exhaust gases.

-The law prohibits the removal of the catalytic converter or removing the interior components of it.
Please refrain from such action as this could lead to environmental pollution.

-Exhaust components on automobiles sometimes reach very high temperatures. Do not leave the vehicle
over dry grass or other flammable materials with the engine running or even after immediately turning
off the engine.

This could cause a fire. Please stop or park your vehicle in an area where there are no flammable objects
under the vehicle.

-When using your vehicle, refrain from revving or idling the engine for extended periods of time. This could
cause deterioration of the sound muffling material in the muffler. The heat from stagnant exhaust could
cause breakdowns of electrical parts and auxiliary parts in the engine compartment.

-Do not store or leave vehicle in humid areas or where salt is prevalent. This could cause deterioration and
corrosion of parts.

-Please understand that using your vehicle in various types of races, circuit runs and other special use could
markedly lower the durability of the product.

Installation Precautions

-When installing the product, make sure all instructions are followed precisely. Use a torque wrench and
tighten the screws to the regulation (factory) torque so as to prevent the screws from loosening while
the vehicle is in operation.

-Exhaust manifolds and catalytic converters can become extremely hot during usage. Coming in contact with a
hot exhaust system may result in severe burns. Only work on the vehicle after it cools down. Please use heat-
resistant gloves during service to prevent burns.

-Rust may make it difficult to loosen the nuts and bolts on the exhaust system. Use a spray-type lubricant
and the correct tools to loosen the nuts and bolts and refrain from using excessive force that may cause
the nuts and bolts to break. Always use heat-resistant gloves to prevent injury to hands.

-Exhaust system replacements are usually performed underneath of the vehicle. It is dangerous to replace
the system if the lifted vehicles is in an unstable condition. Be certain to work safely by using a specified
lifting machine for vehicles. Never work underneath of the vehicle lifted only by a standard car jack, as this
could be extremely dangerous.

-Replacing of an exhaust system entails simultaneous tightening of nuts and bolts located separately, and
working in situations where a heavy system is supported from below. Therefore,working alone could be
very dangerous. Always work with two or more persons.

-Be careful to maintain the proper clearance when installing a new exhaust system. Please be particularly
careful when working near brakes, fuel line, drivetrain and electrical systems.

-If you find cracks and other deterioration in the rubber exhaust hangers, replace them with the vehicle
manufacturer's new standard parts.

-After the standard (stock) exhaust system is removed, disassemble them into shortest possible pieces and
store them horizontally to allow for and moisture dissipation.

-In some instances it may be necessary to cut the stock exhaust into two pieces to remove it. The stock
exhaust was installed before the rear suspension was installed on the vehicle.

The replacement HKS exhaust system will bolt directly on and does not require any modification ( to the
vehicle or the exhaust system).

- 4/10 - 31029-ANO14



Installation Procedure

X Please follow the automobile manufacturer's work procedures when removing stock parts.
X “stock parts" in this manual refers to the manufacturer's genuine parts.

MUFFLER Installation Procedure

(& WARNINGJ Do not apply lubricant, etc. to the rubber stays.
If lubricant, etc. is used when removing and installing the rubber stays,

be sure to clean the stays to remove any oil or grease.
If oil or grease remains on the stay, it may cause a serious accident
such as coming off while driving.

® Do not re-use the gasket.

( NOTE J ® All rubber stays for hanging should be reused in the stock parts.

1. Remove Stock parts
(1) Remove stock #1 mid pipe and #2 mid pipe, main muffler.

J Please follow the automobile manufacturer's work procedures

( NOTE when removing stock parts.

2. Heat Insulation of Diff Oil Temp Sensor Harness

(1) Cut out the attached heat shield and wrap it around the oil temp senor harness
within the area shown in Fig.1 for heat insulation.

J Please clean and degrease the area where heat shield is wrapped

( NOTE beforehand.

Heat Shield Wrapped Area

Fig.1 Heat Shield Wrapped Area of Diff Oil Temp Sensor Harness

Failure to follow this procedure may result in damage to the diff
( NOTE oil temp sensor harness due to heat from the exhaust when using
the product.

- 5/10 - 31029-AN014



(2) After wrapping heat sheild, bind it with a stainless steel wire.
(@about dia. 0.6 mm to dia. 1.0 mm)

® Failure to follow this procedure may cause the heat shield wrapped
on the diff oil temp sensor harness peel off when the product is in use,
( NOTE J and the oil temp sensor harness may be damaged by the heat from
the exhaust.
® Over-tightening the heat sheild when binding it with a wire may
damage the diff oil temp sensor harness or break the wire.

(3) Make the oil temp sensor harness with heat insulation securely fix on the vehicle
by using the stock harness bracket.

Fig.2 Diff Oil Temp Sensor Harness with Heat Insulation

If the diff oil temp sensor harness is not securely fixed on the vehicle,
( NOTE the diff oil temp sensor harness may interrupt the axle shaft or exhaust,
resulting in damage or disconnection.

3. Heat Insulation of EVAP Canister
(1) Check the shape of the EVAP canister on your vehicle.
Follow procedure (2) if your EVAP canister has the same shape in Fig. 3.
Follow procedure (3) if your EVAP canister has the same shape in Fig. 4.

Fig.3 EVPA canister shape #1 Fig.4 EVPA canister shape #2
- 6/10 - 31029-AN014



(2) Please note that some parts become narrow between the main muffler on the right
side and the EVAP canister when assembling the product by the shape of Fig. 3.
(See the circle in figure 5.)

Process the heat shield treatment within the area in Fig. 6 by wrapping the provided
heat shield.

( NOTE J Please clean and degrease the area where heat shield is wrapped
beforehand.

(Right Side of Vehicle =)

Main Muffler(Right)

Narrowest Part of the Clearance

EVAP Canister

Fig.5 Position of the Main Muffler (Right) and EVAP Canister shape#1

Heat Shield Wrapped Area

Fig.6 Heat Shield Wrapped Area for Fig.7 EVAP Canister shape#1 wrapped
EVAP Canister shape#1 with the Heat Shild

If you do not follow this procedure, in the worst case, it may
[AWARNING] lead to a vehicle fire by leaking the flammable gases from the

damaged EVAP canister by heat from the muffler when using
the product.

- 7/10 - 31029-ANO14



(3) For the type of Fig. 4, cut out the provided heat shield and wrap it around the
canister pressure sensor and harness within the area shown in Fig. 8.
After wrapping the heat shield , bind it with a stainless steel wire.
(@bout dia. 0.6 mm to dia. 1.0 mm)

® Please clean and degrease the area where heat shield is wrapped
( NOTE J beforehand.
@ Failure to follow this procedure may result in damage to the canister
pressure sensor and harness due to heat from the exhaust when
using the product.

Heat Shield Wrapped Area
Fig.8 Heat shield wrapped area of canister pressure sensors and harnesses

J @ If you do not follow this procedure, it may cause the wrapped heat
shield to come off from the canister pressure sensors and harness.
Therefore, it may damage the canister sensors and harnesses by
heat from the muffler.
® Binding the stainless wire too tightly may damage or break the
canister pressure sensor and harness.

( NoTE

4. Temporary assembly of #1 Mid Pipe
(1) Place the gasket (dia. 68) separately between the stock catalyser left and right flange
and the front left and right flange of #1 Mid Pipe, after that, temporarily tighten
them with waher nut (M10).

5. Temporary assembly of #2 Mid Pipe Right

(1) Align the right side of #2 Mid Pipe in the proper position. Attach the stock rubber
stay on the hanging hooks.

(2) Place the ring gasket (dia. 60) between the frontward flange of #2 Mid Pipe Right
and the right rear flange of #1 Mid Pipe.
Put the provided flat washer (M10) into the provided bolt (M10, L25) and pass
it through the hole of the flange from the front side.
And put the provided flat washer (M10), spring washer (M10), and nut (M10)
following this order, and tighten it temporarily from the opposite side.

- 8/10 - 31029-ANO14



6. Temporary assembly of #2 Mid Pipe Left

(1)
(2)

Align the left side of #2 Mid Pipe in the proper position. Attach the stock rubber
stay on the hanging hooks.

Place the ring gasket (dia. 60) between the frontward flange of #2 Mid Pipe Left
and the left rear flange of #1 Mid Pipe.

Put the provided flat washer (M10) into the provided bolt (M10, L25) and pass
it through the hole of the flange from the front side.

And put the provided flat washer (M10), spring washer (M10), and nut (M10)
following this order, and tighten it temporarily from the opposite side.

7. Temporary assembly of Main Muffler Right
(1) Align the Main Muffler Right in the proper position. Attach the stock rubber stay

(2)

(3)

on the hanging hooks.

Place a ring gasket (dia. 60) between the forward flange of the Main Muffler Right
and the right rear flange of of #2 Mid Pipe Right.

Put the provided Flat washer (M10) into the provided bolt (M10, L25) and pass it
through the hole of the flange from the front side.

And put the provided flat washer (M10), spring washer (M10), and nut (M10)
following this order, and tighten it temporarily from the opposite side.

Put the provided spring washer (M8) and the flat washer (M8) following this order
to the provided bolt (M8) and attach the Center Bracket temporarily on the top
of the Main Muffler Right.

8. Temporary assembly of Main Muffler Left

(1)
(2)

(3)

Align the Main Muffler Left in the proper position. Attach the stock rubber stay
on the hanging hooks.

Place a ring gasket (dia. 60) between the forward flange of the Main Muffler Left
and the left rear flange of of #2 Mid Pipe Left.

Put the provided flat washer (M10) into the provided bolt (M10, L25) and pass it
through the hole of the flange from the front side.

And put the provided flat washer (M10), spring washer (M10), and nut (M10)
following this order, and tighten it temporarily from the opposite side.

Put the provided spring washer (M8) and the flat washer (M8) following this order
to the provided bolt (M8) and attach the Center Bracket temporarily on the top
of the Main Muffler Left.

9. Assemble the entire system
(1) Make sure all flanges fit firmly. Check the position and clearance between each pipes,

muffler, underfloor, subframe, or other surrounding parts.
Tighten the bolt and nut that are temporarily assembled with specified torque in the
order from the front side of the vehicle to the rear side.

Tightening Torque M10 T=29 ~ 34 N-m (T= 3.0 ~ 3.5 kgf-m)
M8 T=19~ 24 N-m (T= 2.0 ~ 2.5 kgf-m)
Washer Nut (M10) T=52N-m (T= 5.4 kgf-m)

* The ring gasket cannot be reused because it will be deformed when tightened

with the specified torque.

- 9/10 - 31029-AN014



(2)

(3)

Check whether the proper position of the tail pipe and the bumper and the clearance
are maintained (Approx. 17 mm).

Tighten the bolt and nut again from the beginning if there are any problems.
Insufficient clearance may cause an abnormal sound or melts the resin-made bumper
by the heat.

Check the clearance between Main Muffler Right and the hose connected to the
EVAP canister or EVAP canister.

If there are areas with a clearance of less than 25 mm, wrap the provided heat
shield to those areas for heat insulation.

Please clean and degrease the area where heat shield is wrapped
NOTE
beforehand.

Failure to follow this procedure may result in damage to the EVAP

( A WARNINGJ canister or hose due to heat from the muffler when the product is

in use,causing leakage of flammable gas and a vehicle fire.

10. Verifying a Correct Installation

(1)
(2)

(3)
(4)

Check the clearance for each section by shaking the muffler after installing the product.
Start the engine, idle for a while, and rotate up to approx 2500 rpm. Then, inspect
that there is no leaking of the exhaust air and abnormal sounds from the flange
at each section.

Drive for a while, then inspect that there is no leaking of the exhaust air and abnormal
sounds from the flange at each section.

If there are any problems found in the (1) to (3), install the product again from
the beginning.

- 10/10 - 31029-ANO14



HKS Co., Ltd.
7181 Kitayama, Fujinomiya,
Shizuoka 418-0192, JAPAN
https://www.hks—power.co.jp/en/



